AL ALOSASO009A US AIR SUSPENSION SET 1990MM RIDE HEIGHT
PART NO: 730629

SUSPENSIONNO  RIDEHEIGHT A (BUMP) B (REBOUND) ST 8 9 10 T TA 1B 9 10 8
ALO9ASO09A 190mm 78mm 110mm 255mm _||\ _\'-, _\'1 ‘\_\ jl /7

SERIALNO STUB TORQUE N.m (Ibs.ft) APPLICATION \ — \ \

1 M24 500 (370) DAMPER NUT \ E

2 M24 800 (565) PIVOT NUT \ T

3 M24 680 (500) U-BOLT INITIAL 4 — @

a4 M24 575 (425) U-BOLT RE-TORQUE L‘ )

5 M12 41(30) AIR SPRING NUT . ‘:} M*T 8

6 M16 200 (145) AIR SPRING SCREW .'I. Efr

ITEM MTW PART AL PART DESCRIPTION QTY STANDARD I
1 738143 SUS0196 HEXAGON M24 X 190mm BOLT 4 GRADE 10.9
2 738122 SUS0229 ECCENTRIC WASHER M24 2
3 738156 SUS141A-LH  HANGER BRACKET LEFT HAND 1
3A 738157 SUS141A-RH  HANGER BRACKET RIGHT HAND 1 \_)\
4 73818 SUS0192 THRUST WASHER 4 1
5 738207 SUS0230A WASHER 2 t]
6 730635 SUS387A TRAILING ARM WITH 24mm BUSH 2 100X48 P
7 738101 186739 SHOCK ABSORBER 2 : 18
7A 73817 SP7189 RETAINING BRACKET 4
7B 722174 SUS0211-2 DAMPER RETAINING STRAP 2
8 733116 SUSO0196F HEXAGON M24 BOLT 4 M24X260mm 2
9 738204 25X39X4 WASHER 10
10 738114 M24 M24 NYLOCK NUT 6 3
1" 730208 SUSO19H CLIP PLATE 2
12 738124 M24X2 M24 NUT FOR U-BOLT 8 DIN 98510
13 738206 25X44X4 WASHER 8 L 5
14 738104 UB063 ZZ01  U-BOLT ASSEMBLY 4
15 738129 SUS5020B1  AXLE SADDLE 2
16 738209 M16X65 HEX FLANGE BOLT M16 X 65mm 4 Ll
17 730632 V8609 AIR SPRING 2
18 738139 SUSO31A AIR SPRING PLATE 2
19 726327 M12 LOCKING NUT 4

mr MIKES TRANSPORT WAREHOUSE LTD | WWW.MTW.NET.NZ | 07 850 8333 | 6624 TE RAPA ROAD, HAMILTON 3200



https://www.mtw.net.nz/product/21952-mtw-190mm-underslung-air-suspension-kit-al09asus
https://www.mtw.net.nz/product/21363-24mm-thrust-washer-145mm
https://www.mtw.net.nz/product/20025-alion-186739-shock-absorber
https://www.mtw.net.nz/product/21941-alion-air-bag-1v8609

